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Landslide XTE

BS810-074  B-Head Hex UNF
Screw HM4*14 (12pcs)

BS502-025  HM3*20mm B-Head
Hex Screw (12pcs)

BS819-032  Hex Screw HM4*12
(12pcs)

BS819-031  Steering Linkage
(2pcs)

BS819-028  Hex Screw HM
4*28 (12pcs)

BS819-030  Hex Screw HM
3*25 (12pcs)

BS819-026  Steering Servo LinkBS819-025  Center Diff
BS819-024  Diff Gear Unit

(Front/Rear)BS819-023  Center Diff Dust CoverBS819-022A  Center Diff Unit

BS819-021 Center Diff Upper PlateBS819-020  Center Diff Front PlateBS819-019  Center Diff OutdriveBS819-018  Center Diff Rear PlateBS819-017A  Motor Mount Plate

BS819-016  ESC Case
BS819-014  Gearbox Bulkhead
Rear (Left/Right) (2pcs)BS819-013A  Servo Saver UnitBS819-012A  Upper DeckBS819-011  Front Bumper

BS819-010  Shock Tower
BS819-009A  Gearbox Brace

(Front/Rear)
BS819-008  Gearbox Bulkhead
Front (Left/Right) (2pcs)BS819-007  Center Drive Shaft

FrontBS819-006  Motor Mount

BS819-005  Battery Boxes (2pcs)BS819-004  Battery Straps (4pcs)BS819-003A  Shock Unit
BS819-002  Chassis Sideguards

(left/right) (2pcs)BS819-001A  Chassis

PARTS IDENTIFICATION
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Landslide XTE

BS820-003 Tires Mounted on Rims
(2pcs)

BS820-002 Lower Suspension
Brace (Rear)BS820-001  BodyGT2S   2.4GHz Radio Transmitter28480 2.4GHz Receiver

BS503-011  Brushless ESC 120AHX-15CS   Steering Servo

BS502-022  HM3*10mm B-Head
Hex Screw (12pcs)

BS502-023  HM3*12mm B-Head
Hex Screw (12pcs)

BS502-024  HM3*14mm B-Head
Hex Screw (12pcs)

BS502-026  HM3*8mm B-Head
Hex Screw (12pcs)

BS502-027  HM3*10mm Flat
Hex Screw (12pcs)

BS502-028  HM3*8mm Flat
Hex Screw (12pcs)

BS903-027  Center Drive Shaft
(Front)

BS806-006A  Motor Heat SinkBS803-028  7.4V 20C LIPO BatteryBS808-005  Spur GearBS901-066  M3 Locknut (6pcs)
BS901-064  M3x3 Grub Screw

(6pcs)

BS501-055 Flat Head Hex Machine
Screws HM4*12 (12 pcs)ttt

BS903-117  Diff Outdrive/Bearings
Shim/2*10 Pin/Drive Gear For Front

or Rear Diff (AB Powder)
BS903-110 Diff. Outdrive With Pin

2*10BS903-097  Diff. Case
BS903-093 Nylon Self-Locking Nut

M4*4 (6pcs)

BS810-045  Joint B (2pcs)
BS910-008  Lower Suspension

Arm (2pcs)
BS819-039  C-Hubs Unit Right
BS819-038  C-Hubs Unit Left

BS810-007 Wheel Hex Hub
With Pin (4pcs)

BS810-032  Ball Bearing(8*16*5)
(2pcs)

BS903-087  Ball Bearing(12*18*4)
(2pcs)

BS903-086  Ball Bearing(5*10*4)
(2pcs)

BS936-002  Nut M12

BS810-034  Pin 3*70 (5pcs)
BS810-035  Pin 3*81 (5pcs)
BS910-026  Pin 3*32.9 (5pcs)

BS501-064 B-Head Hex Screw
BM3*16 (12pcs)

BS501-067 B-Head Hex Machine
Screws HM4*22 (12pcs)

BS501-057 B-head Hex Machine
Screws HM4*16 (12pcs)BS903-007 Body Clips (6pcs)BS910-007 Upper Suspension Arm

RCR-2CENR   2.4GHz Radio
Transmitter

PARTS IDENTIFICATION
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Landslide XTE

HX-580030C-D  LIPO Battery
7.4V, 5800mAh, 30CHX-403  LIPO Balance Charger

BS903-095 Set Screw(M4*4)
6pcs

BS903-089 Pin(2*9.5) 12pcsBS903-087 Ball Bearing(12*18*4)
2pcs

BS903-061 Rear Suspension Arm
Pin-Short

BS903-058 Rear Hub Carriers

BS904-005 Front Bumper MountBS904-004  Bumper Braces (2pcs)BS904-003   Bumpers (2pcs)B7018W   Steering Servo28479  2.4GHz Radio Receiver

PERFORMANCE UPGRADES

BS810-058  Bumper (Front/Rear)
(1pcs)

BS820-004   Drive Shaft Set 
(Front/Rear/Left/Right)

BS820-006 1/8 Brushless Motor
BS502-020M  13T Steel Motor

Pinion Gear
BS820-005 Axle Pin Capture

Sleeve (Front/Rear/Left/Right)(1pc)
BS810-060  Body Posts
(Front/Rear) (1pcs)BS810-059  Bumper Brace

PARTS IDENTIFICATION






